
Allentown, PA – Clinton, NJ – Greensboro, GA – Knoxville, TN – Riverside, CA 
San Diego, CA– Sarasota, FL –Houston, TX – Windsor, CT – Waltham, MA 

- 
 
 
 

200 Day Hill Road 
Suite 200 

Windsor, CT  06095 
(860) 298-0541 

(860) 298-0561 FAX 
 

 
 
 
 
 
 
 
 
 
 

Solvents Recovery Service of New England, Inc.  
Superfund Site 

 
Southington, CT 

 
Annual State of Compliance Report #5 

 
October 31, 2012 through October 30, 2013 

 
 
 
 
 
 
 
 
 
 

December 2013  

de maximis, inc. 



 
 
 
 

 

de maximis, inc. 

 
 
 

Table of Contents 
A.  Introduction ................................................................................................................ 1 
B.  Background ................................................................................................................ 2 
[...]
measurements were obtained at the following locations: 
 

 Shallow bedrock – MW-704R, MW-204A, PZR-2R, and PZR-4R; and 
 Deep Bedrock – MW-704DR, PZR-2DR, and PZR-4DR. 

 
The hydraulic gradient is considered reversed and inward toward the containment area when the 
hydraulic head measured at the shallow and deep bedrock monitoring wells MW-704R and 
MW-704DR, which are located adjacent to extraction wells RW-13, RW-1R and RW-14, is lower 
than the hydraulic head measurements at the remaining shallow and deep bedrock monitoring wells 
and piezometers listed above.  Measurements taken at these locations are presented in Table 1 and 
as groundwater contours in Figures 1B through 12B and 1C through 12C.  
 
To verify the continuity of gradient reversal, daily hydraulic head measurements are recorded via a 
data logger at the following locations: 
 

 Shallow bedrock – MW-704R and PZR-2R; and 
 Deep Bedrock – MW-704DR and PZR-2DR. 

 
Daily hydraulic head measurements recorded via data loggers installed in NTCRA-2 compliance 
pairs MW-704R and PZR-2R (shallow bedrock) and MW-704DR and PZR-2DR (deep bedrock) 
indicated that the NTCRA-2 containment system met CT-2 for the monitoring period, with the 
exception to two periods of non-compliance outlined herein encompassing a total of nine (22) 
days. 
 

DRAFT



ANNUAL DEMONSTRATION OF COMPLIANCE REPORT - NO. 5      
31 OCTOBER 2012 TO 30 OCTOBER 2013 
 

H:\SRS Account\Year 11 O&M\AnnualReport_2013\2013Annual DCR_121105 Draft final.doc   

 - 7 - 

Hydrographs of the data logger measurements obtained for shallow and deep bedrock compliance 
points between 31 October 2011 and 30 October 2012 are included as Figures 14A and  
14B, respectively. 
 
A summary of NTCRA-2 non-compliance occurrences during the monitoring period is presented 
below, along with an explanation of the cause and corrective measures taken to correct the problem. 
 
 

NTCRA-2 – Non-Compliance Summary – 31 October 2012 to 30 October 2013 

Date Cause Corrective Actions 

31 Oct. to 19 
Nov. 2012 

Recovery Well RW-1R was off-line while a bedrock 
well depth was extended in an attempt to improve  
recovery well yield. 

No correction action warranted.  This period 
of non-compliance was the result of 
improvements to Recovery Well RW-1R. 

8-9 April 
2013 

Recovery Wells RW-13 and 14 were out of service 
for redevelopment as part of planned recovery well 
maintenance. 

No corrective action was warranted.  This 
period of non-compliance was expected 
during recovery well redevelopment 
(maintenance) activities 

 
 

2.3 TREATMENT SYSTEM MONITORING 

HCTS influent and effluent flow measurements and laboratory analytical data were obtained during 
the monitoring period.  The flow and analytical data are presented and discussed in Sections  
2.3.1 and 2.3.2, respectively. 

2.3.1 HCTS INFLUENT AND EFFLUENT FLOW DATA 

The influent and effluent flow rates of the groundwater treatment system were each recorded 
continuously using an in-line totalizing flow meter and strip chart recorder.  The NTCRA-1 and 
NTCRA-2 recovery wells ran continuously throughout the monitoring period, with the exception of 
minor shutdowns during maintenance, individual recovery well failures or HCTS alarm shutdowns. 
During the monitoring period, NTCRA-2 recovery wells RW-13&14 were redeveloped once  in 
April 2013 to maintain drawdown and groundwater hydraulic control during the monitoring period. 
All 10 NTCRA-1 recovery wells were also redeveloped in April 2013.   
 
Approximately 18,978,000 gallons of groundwater were extracted, treated and discharged during the 
monitoring period.  Refer to Table 2 for a summary of influent and effluent flow rates and totals.  
Throughout the period covered in this report, the system treated and discharged an average of 36.1 
gallons per minute. 

DRAFT



ANNUAL DEMONSTRATION OF COMPLIANCE REPORT - NO. 5      
31 OCTOBER 2012 TO 30 OCTOBER 2013 
 

H:\SRS Account\Year 11 O&M\AnnualReport_2013\2013Annual DCR_121105 Draft final.doc   

 - 8 - 

2.3.2 HCTS INFLUENT AND EFFLUENT ANALYTICAL DATA 

Samples of groundwater treatment system influent and effluent were collected twice per month and 
analyzed for metals, VOCs, alcohols and total suspended solids.  For the process effluent, the first 
round each month was also analyzed for total PCBs.  Once every quarter, additional effluent samples 
were collected and tested for dioxins/furans.  Analytical results from the influent and effluent 
sampling are summarized in Tables 3 and 4, respectively.  In Table 4, the effluent sampling results 
are compared with the discharge limits established by the CTDEP in the Substantive Requirements 
for Discharge, dated 6 November 1995.  As shown in Table 4, the treatment system effluent water 
quality was below discharge limits for the monitoring period. 
 
In addition to the analyses discussed previously, effluent samples were collected and submitted 
for acute and chronic toxicity analysis in January, April, July and October 2013.  The submitted 
effluent samples passed the acute and chronic toxicity test for both Daphnia Pulex and fathead 
minnows. 
 
Process influent and effluent sampling for 1,4 dioxane was monitored quarterly during the 
monitoring period to collect additional data concerning this compound.  Currently no discharge 
limit exists for 1,4-dioxane.  Quarterly sample results for the year are presented below. 
 
 

SRSNE - 1,4-Dioxane Sampling Summary 
Date Influent (ppb) Effluent (ppb) 

1-Jan-13 66.0 29.0
2-Apr-13 43.0 20.0
1-Jul-13 42.0 35.0
2-Oct-13 57.0 23.0

 
 

DRAFT



ANNUAL DEMONSTRATION OF COMPLIANCE REPORT - NO. 5      
31 OCTOBER 2012 TO 30 OCTOBER 2013 
 

H:\SRS Account\Year 11 O&M\AnnualReport_2013\2013Annual DCR_121105 Draft final.doc   

 - 9 - 

3.0  Hydraulic Containment and Treatment System (HCTS) 
Operations and Maintenance Summary 

 
The HCTS operations and maintenance (O&M) summary is divided into two sections.  Section  
3.1 highlights the major O&M related activities performed between 31 October 2012 and  
30 October 2013. Section 3.2 discusses O&M issues that are on-going or anticipated during the 
future activities at the site. 
 

3.1 OPERATIONS AND MAINTENANCE SUMMARY 
 
The following briefly describes highlighted HCTS operations and maintenance activities or 
capital improvements conducted during the reporting period. 
 

1. November 2012– NTCRA-2 Recovery Well (RW-1R):  Deep bedrock well, RW-1R was 
temporarily taken out of operation in October and November 2012 in order to perform well 
surveys and drill the well deeper to increase its yield and plume capture effectiveness.  This 
recovery well was placed back into service on 19 November 2013. 

2. December 2012 and January 2013 - Recovery Well (RW-1R) Testing and Monitoring – 
Adjustments:  Temporary trolls were employed to monitor select NTCRA-2 area deep 
bedrock wells for the months of December 2012 and January 2013 after restoration of 
Recovery Well RW-1R operations to confirm its change in performance.  In December 2012, 
WESTON lowered the RW-1R operating level from approximately 32-feet to 72-feet below 
the top of casing (TOC).  This process adjustment and subsequent testing included 
monitoring the recovery well’s yield and area deep bedrock groundwater levels.  In January 
the recovery well was shut down for approximately a week to evaluate its recharge.  Testing 
results are presented on  Figure 14B.  Overall the process adjustment increased the average 
well yield from 0.06 to 0.12 gpm. 

3. November 2013 – RW-13 Vault Replacement and NTCRA-2 Fence Improvements:  As 
discussed in last year’s DCR, the Vault for RW-13 was replaced in October 2012; however 
the vault hatch fabrication was delayed.  In November the hatch was delivered and installed 
on the vault completing the RW-13 enhancements. Subsequently, the fence around the 
NTCRA-2 recovery well control panel was modified  so recovery well RW-13 was not 
within the fence boundary improving access to the recovery well. 

4. December 2012 and September 2013 Gravity Pipe Cleaning:  In order to 
maintain acceptable treatment system hydraulic throughput, WESTON cleaned the 
metals precipitation gravity piping on two occasions during the monitoring period.  
All gravity piping between the Clarifier Feed Tank and Sand filter was cleaned 
during each event. 

5. December 2012 and September 2013 – Clarifier Feed, Flash Mix and 
Flocculation Tank and Mixer Cleaning:  In order to maintain acceptable treatment 

DRAFT



ANNUAL DEMONSTRATION OF COMPLIANCE REPORT - NO. 5      
31 OCTOBER 2012 TO 30 OCTOBER 2013 
 

H:\SRS Account\Year 11 O&M\AnnualReport_2013\2013Annual DCR_121105 Draft final.doc   

 - 10 - 

system performance, the Clarifier Feed Tank, Flash Mix Tank and Flocculation Tank 
were each dewatered and each tank and the tank mixers were cleaned on two 
occasions.   

6. January 2013 - Clarifier Feed Pump P-100 – Seal Replacement:  The mechanical 
seal for this pump failed during December 2012.  The seal was replaced in January 
2013 to restore its operation to normal. 

7. January 2013 – Compressor Repair:  The right hand air compressor stopped 
operating normally during December 2012.  During the month of January 2013, the 
compressor pump was rebuilt to restore its operation to normal. 

8. February 2013 – Fire Suppression System Backflow Preventer:  In January, a water 
leak was detected in fire suppression system back flow preventer.  The leak was 
temporally plugged and the valve was rebuilt in February 2013.   

9. February 2013 – NTCRA-2 Influent Flow Meter Replacement:  The NTCRA-2 influent 
flow meter has been historically reading higher than actual.  The inaccuracy was steadily 
worsening and was causing the estimated NTCRA-1 flow contribution to be negative.  The 
flow meter was replaced with a new smaller 1.5” Neptune water meter.  Significantly 
improved flow results have been observed for NTCRA-2 contribution following the meter 
replacement for the remainder of the DCR period however fouling and a pressure restriction 
has been observed at this new flow meter in the fall of 2013.  Future consideration will be 
given to replacing the meter with a magnetic type flow meter which are less prone to fouling. 

10. April 2013- NTCRA-2 Recovery Well RW-13 and RW-14 Redevelopment:  Recovery 
Wells, RW-13 and RW-14 were redeveloped to improve hydraulic performance of the 
recovery well and maintain NTCRA-2 hydraulic gradient reversal objectives.   

11. April 2013 – NTCRA-1 Recovery Well Redevelopment:  All 10 NTCRA-1 recovery wells 
were redeveloped to improve hydraulic performance and maintain NTCRA-1 hydraulic 
gradient reversal objectives. 

12. April 2013 – Clarifier Feed Tank pH Probe Replacement:  The pH system for the 
Clarifier Feed Tank was not calibrating properly.  This pH probe was replaced to restore its 
operation to normal. 

13. May 2013 – Primary and Secondary GAC Carbon Replacement:  Activated carbon in 
the primary and secondary carbon vessels (2000 lbs. each) was replaced with new carbon.  
The spent carbon was removed and recycled by Carbon Filtration Systems, Inc. 

14. August 2013 – Filter Press Sump Replacement:  In August the filter press sump pump 
stopped working.  The pump was confirmed to be inoperable and a new pump was installed 
to restore operation to normal. 

15. Ultraviolet Oxidation System:  The following summarizes the major 
maintenance performed on the UV Equipment during the monitoring period: 

DRAFT



ANNUAL DEMONSTRATION OF COMPLIANCE REPORT - NO. 5      
31 OCTOBER 2012 TO 30 OCTOBER 2013 
 

H:\SRS Account\Year 11 O&M\AnnualReport_2013\2013Annual DCR_121105 Draft final.doc   

 - 11 - 

 Two (2) UV lamps were replaced during the reporting period.  All lamps were 
removed or replaced due to failure, excessive amperage draw or excessive 
hours.   

During the monitoring period no additional UV reactor circuits failed. At the end of 
this monitoring period, UV-1 has 8 of 12 functional reactor circuits.  UV- 2 has 7 of 
12 functional circuits out of 12. 

3.2 FUTURE HCTS OPERATIONS AND MAINTENANCE ACTION ITEMS 
 

WESTON will continue to evaluate the overall HCTS and make recommendations for process 
improvements or modifications in the coming year.  These recommendations will be summarized in 
the Monthly Operations and Maintenance HCTS report submissions.  The following improvements 
are planned or being considered during the next DCR period. 
 

 The SCADA computer has reached the end of its expected lifespan.  This computer and the 
associated interface software will be replaced. 

 The NTCRA-2 force main has begun to foul and thereby impacting the NTCRA-2 recovery 
well flow rate.  This system will be modified to enable regular cleaning and maintenance so 
NTCRA-2 flows can be maintained. 

 Installation of a Magnetic type flow meter for the NTCRA-2 influent to eliminate fouling 
concerns and maintenance is being evaluated. 

 

DRAFT



TABLE 1
Hydraulic Head Measurements End of Month Gauging

 31 October 2012 through 30 October  2013

Depth to 
Water

Water 
Elevation

Depth to 
Water

Water 
Elevation

Depth to 
Water

Water 
Elevation

Depth to 
Water

Water 
Elevation

CPZ-1 159.64 9.88 149.76 9.89 149.75 8.55 151.09 8.60 151.04
CPZ-1R 161.12 5.01 156.11 3.19 157.93 1.45 159.67 2.99 158.13
CPZ-2 158.64 7.62 151.02 6.50 152.14 5.82 152.82 5.08 153.56
CPZ-2A 158.82 7.41 151.41 6.29 152.53 5.50 153.32 4.62 154.20
CPZ-2R 160.97 4.85 156.12 3.09 157.88 1.32 159.65 1.14 159.83
CPZ-3 159.21 10.07 149.14 10.36 148.85 10.02 149.19 10.27 148.94
CPZ-3R 160.70 8.15 152.55 8.29 152.41 7.29 153.41 7.61 153.09
CPZ-4 158.80 10.65 148.15 8.62 150.18 9.11 149.69 8.28 150.52
CPZ-4A 159.44 10.80 148.64 9.61 149.83 9.40 150.04 9.08 150.36
CPZ-4R 158.76 8.09 150.67 7.35 151.41 6.52 152.24 6.44 152.32
CPZ-5 158.68 12.51 146.17 13.48 145.20 13.39 145.29 16.41 142.27
CPZ-5R 158.30 10.29 148.01 9.99 148.31 10.21 148.09 11.18 147.12
CPZ-6 154.48 5.45 149.03 4.51 149.97 4.97 149.51 4.61 149.87
CPZ-6A 158.05 8.55 149.50 7.92 150.13 6.30 151.75 8.13 149.92
CPZ-6R 154.39 7.03 147.36 5.94 148.45 6.18 148.21 5.91 148.48
CPZ-7 159.40 8.18 151.22 8.28 151.12 8.41 150.99 8.35 151.05
CPZ-7R 158.58 4.39 154.19 3.70 154.88 3.26 155.32 3.08 155.50
CPZ-8 160.11 6.68 153.43 6.10 154.01 6.62 153.49 6.26 153.85
CPZ-8R 160.62 8.92 151.70 7.24 153.38 7.54 153.08 7.14 153.48
CPZ-10 163.44 6.61 156.83 6.25 157.19 6.50 156.94 6.21 157.23
CPZ-10R 162.98 5.10 157.88 3.82 159.16 3.69 159.29 3.24 159.74
MW-121A 152.96 6.67 146.29 6.31 146.65 6.42 146.54 6.14 146.82
MW-125A 157.87 3.76 154.11 3.06 154.81 3.20 154.67 3.13 154.74
MW-125C 156.30 7.72 148.58 7.30 149.00 7.41 148.89 7.67 148.63
MW-204A 150.78 4.88 145.90 4.04 146.74 4.32 146.46 3.98 146.80
MW-415 160.75 7.52 153.23 7.26 153.49 7.37 153.38 7.08 153.67
MW-416 159.98 8.99 150.99 8.74 151.24 8.58 151.40 9.13 150.85
MW-704D 150.98 5.47 145.51 5.53 145.45 4.53 146.45 4.42 146.56
MW-704M 152.34 7.21 145.13 6.39 145.95 7.63 144.71 6.31 146.03
MW-704R 153.23 8.20 145.03 7.42 145.81 7.62 145.61 7.32 145.91
MW-704DR 152.84 31.02 121.82 58.75 94.09 58.55 94.29 58.82 94.02
MW-705DR 160.99 5.88 155.11 5.18 155.81 4.70 156.29 4.50 156.49
MWL-302 161.60 7.89 153.71 7.35 154.25 7.81 153.79 7.12 154.48
MWL-304 159.90 9.79 150.11 9.68 150.22 9.70 150.20 9.32 150.58
MWL-305 159.01 6.80 152.21 6.13 152.88 6.48 152.53 6.00 153.01
MWL-306 155.39 6.44 148.95 2.97 152.42 6.16 149.23 3.14 152.25
MWL-307 159.14 6.20 152.94 5.75 153.39 6.01 153.13 5.70 153.44
MWL-308 158.63 5.18 153.45 4.72 153.91 5.08 153.55 4.70 153.93
MWL-309 155.20 4.68 150.52 3.12 152.08 4.96 150.24 3.13 152.07
MWL-311 157.33 8.32 149.01 5.29 152.04 6.93 150.40 6.66 150.67
P-5A 157.61 9.58 148.03 9.01 148.60 9.13 148.48 9.55 148.06
P-5B 158.39 6.08 152.31 4.48 153.91 6.06 152.33 4.61 153.78
P-6 153.78 6.32 147.46 5.40 148.38 5.61 148.17 5.32 148.46
PZR-2R 153.78 7.77 146.01 7.02 146.76 7.37 146.41 6.89 146.89
PZR-2DR 154.67 8.88 145.79 5.93 148.74 8.42 146.25 7.93 146.74